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WP127 AMC 360-401 Timing Cover Back Plate

This back plate is used with our WP111 Small Block Ford Water Pump sold separately
This pump and back plate will not work with the factory accessory brackets you will need to make custom or modify the factory
brackets. Meziere does not offer accessory brackets.

In The Box You Will Find:

1  Timing Cover Back Plate
3/8-16x 4% SS bolt
3/8-16 x 4 SS bolt
5/16-18 x % SS bolt
Y4-20 x ¥ SS bolt
10-24 x 3/8” SS set screw
5/16 AN washers

WkFE~NWWE

To Do The Job You Will Need:
e  AMC water pump gasket to match your front cover
Scraper or wire brush
Brake cleaner
Sealant; Form A Gasket ( Aviation ), Form A Gasket 2 ( Non-Hardening ), Gaskacinch or RTV silicone
Thread sealant; RTV silicone or liquid pipe thread sealant
Hex head socket or wrenches
3/8” drill bit and drill

Mounting The Back Plate
Remove stock water pump, clean and degrease the gasket surface. Apply sealant to both sides of factory gasket and tack to the backside of
the Meziere back plate, align gasket to bolt holes and bolt to timing cover using supplied hardware

Mounting Pump
You may need to drill the lower driver side mounting hole on the pump to 3/8”. You will need to check your factory front cover to see what
size bolt it uses for this hole.
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